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BA7{§ 8 Company information

REMS R (RYINAE PR A7 Springpower Technology (Shenzhen) Co.,Ltd.
HE T 2R BRI e SR X AR I TE AR R AL GBI Tk X 2 5 101, AR 8% 221 555
75 101, # 5 & 101 101, No.2, Chaoshun Industrial Zone, 101 Building 6 and 101

éﬂ:ﬂé{i Building 7,No.221 on Renmin Road, Fumin Community,Fucheng Street, Longhua
Consignor & &
& District, Shenzhen City,Guangdong Province, P. R. China.
0755-61862699-818 illuo@highpowertech.com xww'h‘ghpowe““h'“
BEMS AL (RN A PR A 7] Springpower Technology (Shenzhen) Co.,Ltd.
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Here g gy 7N 101, # 5 £ 101 101, No.2, Chaoshun Industrial Zone, 101 Building 6 and 101
Nt Factafer Building 7.No0.221 on Renmin Road, Fumin Community,Fucheng Street, Longhua
District, Shenzhen City,Guangdong Province, P. R. China.
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AR RS MIAT B 23 7] Shanghai Institute of Chemical Industry Testing Co.,
35k B A L AR T X =08 458 345 %5, 200062 No.345 East Yunling Road, Putuo, Shangha; |
Test lab China 200062
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Ejth{5 E Battery information
E77 DEEN R IE i ,
Name Rechargeable Li- ion Battery Brand ]
F=] 5 T it 2
4y ) B Jag oAy ;
Type g R0ii5su0 Original tested type "
PR LR (V) R
Nominal voltage 3,7 Capacity/energy STOmALE59Wh
s Rechargeable Li-ion single cell . /
Description 3 Li content
battery
- m T, I A IR A
= i FI, 3 L]
a ﬁz(tls(sg) 0.00752 A il\a%mce 7t white and yellow plastic
ppe ; film shell
PA{E B Test information
A s SR 2 1 B
Original test report No. Date of test report
AR e GRIGAMPRETAT) 56 38.3 % UNITED ST/SG/AC.10/11/Rev.7&Am
Test standard NATIONS Manual of Tests and Criteria 38.3 end.1
T.1 E AR N T.2 i BB A
Altitude simulation i Passed Thermal test A Passed
T.3 PR3 A Fh i
V?lfr?gifiﬁ &% Passed : gif i A% Passed
T.5 SR KEE% N T.6 & =
External short circuit w1t Passed Crush At Passed
T.7 SEFR A T.8 5% fill 7 F, ~
Overcharge i Passed Forced discharge fri Passed
38.33(H / 38.3.3 (g) /
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(14)

TCRE SR BB T Cae Aks i

EFM) ST/SG/AC.10/11/Rev.7& Amend.138.3 bt &

ISEVAY)

b
c r:nlﬁﬁ;'o 3Ko The tested samples meet the requirements of test items of the UNITED NATIONS
e Manual of Tests and CriteriaST/SG/AC.10/11/Rev.7&Amend.1 38.3
& /
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¥ Signature v 7 B R H 2023-06-26
HR 4 Title Issued date
AL TR Vice chief engineer
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